Mantis
650225 / 650230
Assembly instructions

Montageanleitung ® Montagevejledning

( ; LEDON’




(A ; LEDON’

+15
-15

/ ground level

/

/

550

870

500




450

2637

1789

1684

1812

349

2136

3282

2281

Pipe 88,9 x 2,7

2802

(A ; LEDON’

Elem. Pcs. |No.Parts Description
1 1 |64FM Swing - metal frame
2 1 |6009-2RS Bearing
3 1 |65V-FL20 Shock absorber
4 1 |65V-KD See-saw - metal frame
5 1 |6408 2RS Bearing
6 2 |PN-81/M-85111-740 Seger's ring
7 1 |65VD Lid
8 2 |A12 DIN 128 Spring washer
9 2 |DIN 4762 - M12 x 45 Allen screw
10 1 |TZ-PC  POLYFIX Cover with boltcover
11 2 |M10x55 DIN 4016 Hex screw
12 2 |M10 ANSI B18.16.3M  |Self locking nut
13 1 |60ZS Swing's seat




